
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations 

2014 

Study of the Formation and Control of Disinfection By-Products Study of the Formation and Control of Disinfection By-Products 

Originating from a Surface Water Supply on the Volcanic Island of Originating from a Surface Water Supply on the Volcanic Island of 

Guam Guam 

Erica LaBerge 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Masters Thesis (Open Access) is brought to you for free and open access by STARS. It has been accepted for 
[...]
3-5 ................................................................................................................................................. 14 

3-6 ................................................................................................................................................. 14 

4-1 ................................................................................................................................................. 28 

4-2 ................................................................................................................................................. 28 

4-3 ................................................................................................................................................. 34 

4-4 ................................................................................................................................................. 34 

4-5 ................................................................................................................................................. 35 

4-6 ................................................................................................................................................. 35 

4-7 ................................................................................................................................................. 35 

4-8 ................................................................................................................................................. 35 

4-9 ................................................................................................................................................. 36 

  

xiii 



LIST OF ABBREVIATIONS 

ACS American Chemical Society 
AEL Advanced Environmental Laboratories, Inc. 
alum aluminum sulfate  
 
B1285 Building 1285 
BFC ballasted floc clarifier 
BrO3

-  bromate 
 
°C degree(s) Celsius 
CaCO3  calcium carbonate 
Ca(OCl)2 calcium hypochlorite 
CCl3COOH trichloroacetic acid 
CECE Civil, Environmental, and Construction Engineering 
CHBrCl2  bromodichloromethane 
CHBr2Cl dibromochloromethane 
CHBr3  bromoform 
CHCl2COOH dichloroacetic acid 
CHCl3 chloroform 
CH2BrCOOH monobromoacetic acid 
CHBr2COOH dibromoacetic acid 
CH2ClCOOH monochloroacetic acid 
Cl-  chloride ion 
Cl2  chlorine 
ClO2  chlorine dioxide 
ClO2

-  chlorite 
ClO3

- chlorate 
CSF coagulation, flocculation, sedimentation and filtration 
Ct product of chlorine residual concentration and contact time 
 
D/DBP disinfectants/disinfection by-products 
DBPs disinfection byproducts 
DOC dissolved organic carbon 
 
EDA ethylenediamine 
EDTA ethylenediaminetetraacetic acid 
 
FAC free available chlorine 
Fe iron 
FP formation potential 
ft feet 
 
g grams 

xiv 



g/L grams per liter 
GAC granular activated carbon 
GC gas chromatography  
 
HAAs haloacetic acids 
HAA5 five haloacetic acids 
HOBr hypobromous acid 
HOCl hypochlorous acid 
 
IDSE initial distribution system evaluation 
 
KMnO4 potassium permanganate 
 
L liter 
lbs pounds 
LCL/LWL lower control limit/lower warning limit 
LRAA locational running annual average 
 
MCL maximum contaminant level  
mg/L milligrams per liter 
MG/MGD million gallons/million gallons per day 
mL milliliter  
Mn manganese 
MRDL maximum residual disinfectant level 
MRDLG maximum residual disinfectant level goal 
MTBE methyl tertiary-butyl ether 
 
NA not applicable 
Na2SO3  sodium sulfite 
NaOCl sodium hypochlorite 
NAVFAC Naval Facilities Engineering Command 
NF nanofiltration 
NH2Cl  chloramine 
NH4

+  ammonium 
NH4Cl ammonium chloride 
NOM natural organic matter 
NTU nephelometric turbidity unit 
NWTP Navy Water Treatment Plant 
 
O3  ozone 
OCl- hypochlorite ion 
OH-  hydroxide 
 
PLC programmable logic controller 

xv 



PWS public water system 
 
RAA running annual average 
RO reverse osmosis 
RPD relative percent difference 
rpm revolutions per minute 
 
S2-  sulfide 
SDWA Safe Drinking Water Act 
SG specific gravity 
SM standard methods 
 
THMs trihalomethanes  
TOC total organic carbon 
TTHMs total trihalomethanes 
 
UCF University of Central Florida 
UCL/UWL upper control limit/upper warning limit 
USEPA United States Environmental Protection Agency 
UV ultraviolet 
 
WTP water treatment plant 
 
µg/L micrograms per liter 
 

xvi 



 

1. INTRODUCTION AND MOTIVATION FOR THE RESEARCH 

Disinfection of drinking water inactivates pathogenic bacteria and viruses and has effectively 

controlled biological waterborne disease outbreaks where employed. However, disinfectants react 

with natural organic matter (NOM) and inorganics present in source water and distribution systems 

to form regulated and non-regulated disinfection by-products (DBPs), including several that are 

known carcinogens, and many others whose toxicity are unknown (Crittenden, Trussell, Hand, 

Howe, & Tchobanoglous, 2005). The United States Environmental Protection Agency (USEPA) 

requires community water systems to comply with the Safe Drinking Water Act’s (SDWA’s) Stage 

2 Disinfectants and Disinfection By-Product (D/DBP) Rule to improve public health protection by 

limiting the consumer’s exposure to regulated DBPs. According the USEPA (2006), the Stage 2 

D/DBP rule builds upon earlier DBP rules by tightening compliance monitoring requirements for 

DBPs, including total trihalomethanes (TTHM) and five haloacetic acids (HAA5).   

The U.S. Navy owns and operates its Navy Water Treatment Plant (NWTP) on the volcanic island 

of Guam located in the Marianas Islands. The NWTP is a conventional treatment plant that treats 

surface water from Fena Lake, Almagosa Spring, and Bona Spring using a coagulation, 

flocculation, sedimentation, and filtration (CSF) process. A review of water quality data by Brown 

and Caldwell (2014) demonstrated that numerous locations within the U.S. Navy’s public water 

system (PWS) regularly exceeded the maximum contaminant levels (MCLs) for DBPs between 

2009 and 2012. 

In 2013 the Naval Facilities Engineering Command (NAVFAC) requested that the University of 

Central Florida (UCF) help the U.S. Navy’s by conducting research to better understanding DBP 

1 



formation chemistry within the Guam PWS. The Navy directed the University to work with its 

retained professional engineering firms to study alternative means to reduce DBP levels 

throughout the Navy’s PWS on the island of Guam.  

The primary motivation behind the research reported herein was to evaluate the alternative 

oxidants, potassium permanganate (KMnO4) and chlorine dioxide (ClO2), for use in treating Fena 

Lake in lieu of gaseous chlorine (Cl2) pretreatment as a means to avoid the formation of 

trihalomethanes (THMs) and haloacetic acids (HAAs) in the Navy’s PWS. The second component 

of research assessed system operations and management alternatives to reduce DBP formation at 

the NWTP and throughout the water distribution system. This was achieved through a series of 

studies performed in Guam that addressed three concerns: (1) the NWTP’s compliance with the 

Stage 2 D/DBP, (2) variable hydraulic detention times within a small subdivision in the distribution 

system registering increased levels of DBPs, and (3) impacts of severe weather conditions and 

subsequent effects on the NWTP. UCF was to evaluate alternative means to achieve measurable 

reductions in DBPs throughout the Navy PWS and provide recommend solutions in order that the 

Navy can achieve compliance with the D/DBP Rule.  UCF was also tasked to evaluate interim 

solutions that may include changes to operational methods, implementation of treatment process 

changes, and/or other improvements that will achieve full compliance with Stage 2 D/DBP Rules. 

  

 

2 



 

2. EXISTING FACILITY AND SYSTEM LAYOUT 

This chapter provides an overview of the Navy’s raw water sources, NWTP configuration, 

operations, and water distribution system located on the island of Guam, as these descriptions 

relate to aspects of the facilities that are pertinent to DBP concerns.  

Raw Water Sources 

The U.S. Navy’s PWS on the volcanic island of Guam is located in the western Pacific Ocean. The 

Fena Valley watershed of the Naval Magazine, a secure military compound, provides water to 

most naval facilities, in addition to some civilian communities. To supplement the primary water 

sources, the northern distribution system also has groundwater wells (Brown and Caldwell, 2014). 

The raw water sources for the NWTP include Fena Valley Reservoir (Fena Lake), Almagosa 

Spring, and Bona Spring. Fena Lake is located in an inactive volcano crater and has a storage 

capacity of 2.1 billion gallons. The drainage area above the dam is six square miles of moderately 

to steeply sloped lands, heavy in jungle growth and covered with a variety of grasses (Boyle 

Engineering Corporation, 2001). Water from these southern volcanic areas of Guam tend to be 

soft, low in alkalinity, low in soluble minerals, and high in organics. Fena Lake supplies 

approximately 63% (8 million gallons per day (MGD)) to the Navy’s water system (Boyle 

Engineering Corporation, 2001). Raw water from Fena Lake is typically withdrawn through a 

constructed screen house complex at a 12-foot (ft) depth, however the intake structure can be 

utilized at depths of up to 50 feet.  

3 



The Almagosa Spring supply is from the Upper Dobo, Lower Dobo, and Chepek springs and 

supplies approximately 22% (2.9 MGD) to the water system. Bona Spring discharges from two 

springs within limestone caverns supplying approximately 15% (1.9 MGD) to the water system 

(Boyle Engineering Corporation, 2001). Raw water from the reservoir and the springs is pumped 

to, and treated by, the U.S. Navy’s conventional surface water treatment plant. Springflow is highly 

dependent upon rainfall, and the yield from both springs may vary from 0.5 MGD throughout the 

dry season to 3 MGD during the wet season. A series of low limestone formation hills act as natural 

water storage reservoirs permitting recharge to the springs (Boyle Engineering Corporation, 2001).  

NWTP Process Unit Operations 

The NWTP is a conventional surface water treatment plant that treats the combination of Fena 

Lake water, Almagosa Spring, and Bona Spring. The water treatment plant is designed to produce 

13.5 MGD of potable water. According to the U.S. Navy, the water treatment production varies 

from 10.5 MGD to 12.5 MGD during the wet and dry seasons, respectively. The raw water sources 

and key unit operations of the Navy’s PWS are depicted in Figure 2.1. 

A chlorine chemical feed point is located at the Fena Lake Pump Station’s Building 1285 (B1285). 

The water is processed through conventional water treatment which includes coagulation, 

flocculation, and sedimentation. The Navy uses aluminum sulfate (alum) as the coagulant, adds 

lime for pH adjustment and polymer (as needed) for enhanced coagulation during the rapid mix 

phase of the process. There is a chlorine chemical feed location at the rapid mix location. The 

coagulation, flocculation, and sedimentation process is operated as a combined-unit operation as 

the Navy operates two clarifiers: a conventional CSF solids-contact process as previously 

4 



described and a ballasted floc clarifier (BFC). These two clarifiers can be operated either in parallel 

or series configuration, depending on season, demand, and water quality (e.g. turbidity levels 

entering plant). 

After the clarification process, there is a chlorine chemical feed point prior to filtration. The water 

is filtered through six dual-media, anthracite-sand filters, followed by post-filter fluoridation, and 

disinfection with ultraviolet (UV) and sodium hypochlorite. The finished water continues to a 

rectangular, dual-compartment, 1.06-million-gallon (MG), baffled clearwell to achieve contact 

time (Ct) requirements. Finished water is distributed between the Naval Magazine (0.72 MG), 

Maanot (0.59 MG), Apra Heights (0.5 MG) and Tupo (5.0 MG) reservoirs. From these primary 

finished water storage reservoirs, potable water is distributed to secondary reservoirs and 

throughout the Navy’s water distribution system.  

In January 2013 the U.S. Navy retained Brown & Caldwell (Honolulu, HI) and the UCF Civil, 

Environmental, and Construction Engineering (CECE) department to conduct research to 

investigate iron, manganese and DBP water quality issues within the Navy’s Guam PWS.  Early 

results showed that prechlorination significantly contributed to the formation of DBPs. Based on 

UCF’s initial findings as reported in Hall (2014), the U.S. Navy ceased prechlorination at Fena 

Lake as well as at the rapid mix and post-filter chemical feed locations on August 28, 2013 (Hall, 

2014).  Additional discussion related to the significance of this decision and its impact on research 

activities is discussed herein. 

5 



 

 

 

Figure 2.1  
NWTP process flow diagram 

 

6 



 

3. LITERATURE REVIEW 

Disinfection of potable water is one of the substantial public health advances over the past century 

and the practice of using chemicals for disinfection and oxidation is commonplace at water 

treatment plants (WTPs) throughout the world (Richardson, 2005). In order to protect potable 

water from disease-causing organisms, water purveyors often add the chemical chlorine as a 

disinfectant. When used as a disinfectant, chlorine reacts with naturally-occurring materials in the 

water to form by-products, such as TTHM and HAA5, which may pose health risks as these classes 

of chemicals are suspected carcinogens. Although many health effects are not completely 

understood, some health effects have been recognized to the extent that epidemiological risks can 

be quantified. Disinfection and oxidation by-products are a continuously changing concern for the 

drinking water community (Crittenden, Trussell, Hand, Howe, & Tchobanoglous, 2012). 

 Overview of Drinking Water Regulations Related to Disinfection By-Products (DBPs) 

Due to concerns about the adverse health effects of chloroform, the USEPA promulgated the 

interim Trihalomethane Rule in 1979 (USEPA, 1979a). The four regulated THMs included 

chloroform (CHCl3), bromodichloromethane (CHBrCl2), dibromochloromethane (CHBr2Cl), and 

bromoform (CHBr3). The MCL was established at 100 micrograms per liter (µg/L) for TTHMs 

(on a mass basis) measured as the running annual average (RAA) of four quarterly samples in the 

distribution system (USEPA, 1979a).  

The Stage 1 D/DBP Rule reduced the TTHM MCL from 0.10 to 0.080 milligrams per liter (mg/L), 

and increased the number of regulated DBPs, as shown in Table 3.1 (USEPA, 1998).  The rule 

was promulgated in 1998 and regulated additional contaminants that included HAA5, comprised 

7 



 

of monochloroacetic acid (CH2ClCOOH), dichloroacetic acid (CHCl2COOH), trichloroacetic acid 

(CCl3COOH), monobromoacetic acid (CH2BrCOOH), and dibromoacetic acid (CHBr2COOH). 

The Stage 1 D/DBP Rule also established maximum residual disinfectant levels (MRDLs), 

maximum residual disinfectant level goals (MRDLGs), and included a provision for surface water 

systems to meet DBP precursor removal requirements. Table 3.1 presents a summary of the key 

provisions of the Stage 1 D/DBP Rule, listing the type of DBP, its MCL, MRDL and MRDLG. 

Table 3.2 presents the mandatory DBP precursor (total organic carbon (TOC)) removal goals for 

varying TOC levels as a function of alkalinity as summarized in the Stage 1 D/DBP Rule. 

Compliance with the updated and revised MCLs began in January 2002 (USEPA, 1998).  

Table 3.1 
Stage 1 D/DBP Rule regulated contaminants (American Water Works Association, 2011) 

Regulated 
Contaminant MCL (mg/L) By-product of MRDL (mg/L) MRDLG 

(mg/L) 
TTHM 0.080 Chlorine 4.0 (as Cl2) 4.0 (as Cl2) 

HAA5 0.060 Chlorine 4.0 (as Cl2) 4.0 (as Cl2) 

Bromate (BrO3
-) 0.010 Ozone NA NA 

Chlorite (ClO2
-) 1.0 Chlorine dioxide 0.8 (as ClO2) 0.8 (as ClO2) 